Optional Parts:

Part Number Description Note Supplier

TR068748 Yoke, Upper To allow 'clip on' handlebars PTR Triumph

TR068748 Yoke, Upper Homologate Triumph Street Triple Moto2TM Edition |PTR Triumph
Note: No other top triple clamp (Yoke) will be accepted except OEM homologated part.

Triumph 765cc World Supersport Engine Small Rebuild Components
Utilises Moto2 small rebuild (HN2) kit, with noted substitutions

Section Part Number  Part Description Qty per Kit  Substitution to
replace Moto2

1100065 SPACER, HEX 1 Part

1100808 KEY, CRANKSHAFT 1
Crankshaft 1103222 CRANKSHAFT,MACHINED,INSPT 1 1107008

1140501 SPROCKET, CAM DRIVE, 17T 1
3050161 SCREW,CAP/HD,M8X1.25X20,B/0 1
1110408-S1 KIT, CONROD SHELLS S1 1
Connecting Rod 1110408-S2 KIT, CONROD SHELLS S2 1
1110408-S3 KIT, CONROD SHELLS S3 1
1110805 CONNECTING ROD,ASSY,INSPT 3
1122219 GUDGEON PIN,DIA 17,INSPT 3
1125509 PISTON RING,OIL CONTROL,RAIL 6
1125510 PISTON RING,OIL CONTROL,EXPAND 3
Piston 1125555 PISTON RING,2ND,DIA 78,0 3
1125556 PISTON RING,1ST,DIA 78,0 3
1125611 PISTON & CIRCLIP,ASSY,INSPT 3
1126007 CIRCLIP,PISTON,DIA 17MM 3
1130027 SPRING, VALVE,RACE 12
1130400 SEAL, 4AMM VALVE STEM 6
Valve Train 1130472 RETAINER,SPRING,VALVE,DIA 4.5 6
1130474 COLLET, VALVE, DIA 4.5 12

1130488 SEAL, OIL, VALVE, DIA 4.5
1140196 FACING, BLADE, TENSIONER
1140197 PAD, BLADE, TENSIONER
1141014 BLADE, BILLET, TENSIONER
1141062 DOWEL, TENSIONER

Cam Drive 1141124 TOP PAD, CAM CHAIN
1142126 CHAIN,CAM,126 LINKS
1143510 BLADE,RUBBING,CAMCHAIN,NYLON
3053035 SCREW, PAN, M7X1X12, T40
3600199 O-RING, 18.8 X DIA 1.9
1150780 NUT, CYL HEAD, M9X1.25
1159000 CYL HEAD GASKET,DIA 78
1260309 SEAL,CAM COVER SCREW,TWIN LIP

Cylinder Head 2102333 SPIGOT,BYPASS

3555015 WASHER, 9.2X18X2
3600187 O-RING, 10,0X 2,0
3600188 O-RING, FLUOROCARBON, 25 X 2,0
1160978 CRANKCASE GASKET, BASE
3600109 O-RING ID5.6 X 2.3

Crankcase 3600143 O-RING, 1D9.1 X 1.6, VITON
3600191 O RING, 16 X 2.0

W R P RP WWOLWRERPREREPROORDMRRRRLRRERERRLRO®O



Clutch

Gearbox

Gearchange

3600252
1170067
1170083
1170085
1170106
1170193
1170818
1172080
1174700
1174800
1175900
1175200
1179065
3555014
3555018
1182335
1182345
3000032
3205065
1190109
1190123
1190207
1190286
1190368
1190919
1193333
1193334
1193335
1194900
1195003
1197003
1197004
3000192
3050302
3051069
3331041
3500044
3500068
3502535
3550236
3550444
3553333
3555003
3555012
1210023
1210278
1210623
1210625
1211283
1218000
1219200
3000034
3051069

O-RING, 10,1XDIA1,6

BEARING, PRESSURE PLATE
CLUTCH LIFTER ARM, ASSY
SPRING, CLUTCH LIFTER ARM

NUT, CLUTCH, 22MM
BEARING,NEEDLE,40X45X22
CLUTCH SPROCKET, 27T, SILENT
LIFTER PIECE, CLUTCH

WASHER, 25.5X53X2

BUSH, CLUTCH

BUSH, SPROCKET

BRG NEEDLE, K32X37X13

CLUTCH OUTER ASSEMBLY
WASHER 13X18X1

WASHER 25X35X1.75
GEARBOX,INPUT,ASSY,INSPT
GEARBOX,OUTPUT,ASSY,INSPT
DOWEL, DIA 6 X 10.8
BOLT,HHF,LGHTD,M6X1.0X20,ENC
SPRING, LINEAR, DETENT ARM
SPRING, PIVOT PLATE

KEEPER PLATE
BEARING,BALL,25X47X8

FORK, SELECTOR, INPUT, MOLY
ASSY, GEARCHANGE SHAFT
SPRING, GEARCHANGE RETURN
DRUM, SELECTOR

WHEEL, DETENT

PLATE, PIVOT, GEARCHANGE
FORK, SELECTOR, OUTPUT, MOLY
SHAFT, INPUT GEAR SELECTOR
SHAFT, OUTPUT GEAR SELECTOR
DOWEL, 4MM
CAPSCREW, SKT HD, M6X1X35, B/O
SCREW,CAP/HD,M6X1X10,ENC,B/O
SCREW,PAN/HD,TX,M6X1.0X25,ENC
E' CIRCLIP

CIRCLIP, DIN471, DIA 12

CIRCLIP, DIN 471, DIA. 14.0
WASHER, 14.0X20.0X1.6

WASHER, 14,5X25X1,5

WASHER, THRUST,12,25X28X1,2
WASHER, 12X18X1.2

WASHER 6.4X16X2

RETAINER PLATE,AUX.DRIVE CHAIN
O-RING, DIPSTICK, OIL

HEAT EXCHANGER, OIL/WATER, ALU
SEALING RING, HEAT EXCHANGER
PUMP ASSEMBLY, OIL & WATER
FILTER,OIL,OEM

CHAIN, 6.35 PITCH, 76 LINK
DOWEL, HOLLOW, OD 8 X 30MM
SCREW,CAP/HD,M6X1X10,ENC,B/O

W R RRPRRRPRRRPRRRPRRRRPNRPRRRPRWRRPRRRNRRPRRRPRRRPRNRRPRWRRRREPRREPRREPRRRPRRRPRRRRRRR

Not required

1184050
1184060




Lubrication

Sump

Fuelling

Emissions

Breather Cover

Clutch Cover

Alternator Cover

Balancer Cover

Ignition

Alternator
Starter Motor

Cooling System

3200123
3200134
3202304
3205065
3331042
3550546
3600106
3600109
3600126
3600127
3600132
3600153
3600176
3600191
1230114
3558989
3331200
1260309
1261765
1260825
1260258
3550146
3600095
3600163
1260838
3051055
1260267
1260437
1290054
1291023
1291504
3205064
3550571
3600267
3051063
3331042
3600807
2100435
2102800
3205064
3600124
3600290
3700400
3700440
3706214
3706215

BOLT,RHHF M6X1.0X50,PHO,ENC
BOLT, RHHF, M6X25, PHO, ENC
BOLT,RHHF,M6X1X20,SLV
BOLT,HHF,LGHTD,M6X1.0X20,ENC
SCREW,PAN/HD,TX,M6X1.0X12,ENC
WASHER,CU,0D16.0,1D10.2,1.0
O-RING, ID 24 X 2.5

O-RING ID5.6 X 2.3

O-RING, 1D 7.1 X 1.6
O-RING, 1D 31.6X 2.4

O-RING ID 20.29 X 2.62

O-RING, 7.6 X 2.4

O-RING, 6.1X1.6

O RING, 16 X 2.0

GASKET, SUMP

WASHER, SEALING, 14,4X23X3
SCREW,CSK,M6X1X20,T30,SLV,ENC
SEAL,CAM COVER SCREW,TWIN LIP
SEAL, CAM COVER
GASKET,BREATHER COVER

GASKET, CLUTCH COVER
WASHER,6.5X12.0X1.0,COPPER
DUST SEAL, 12X 18X 4.5
ORING,ID19X 3.0

GASKET, ALTERNATOR COVER
SCREW,CAP/HD,M5X0,8X10,SLV,ENC
GASKET,BALANCER COVER

GASKET, CRANK COVER
O-RING,15X 2.4

SPARK PLUG, M10

COIL, IGNITION
BOLT,HHF,LGHTD,M6X1.0X16,ENC
WASHER,CU,0D16.0,1D12.5,1.0
O-RING, 26.65ID X 2.62DIA
SCREW,CAP/HD,M6X1X16,ENC,B/O
SCREW,PAN/HD,TX,M6X1.0X12,ENC
O'RING

GASKET, T-PIECE, WATER

GASKET, WATER INLET
BOLT,HHF,LGHTD,M6X1.0X16,ENC
O-RING ID 21.5X 3.0

O-RING, 23.7X 2.0

CLIP, HARNESS
CLIP,HOSE,11.0-12.5MM

CLAMP, CONSTANT TENSION, DIA29
CLAMP, CONSTANT TENSION, DIA30

P WNNOAORRPRRRPRNRNNRPRPRPRWOWRRPRRPRORPRPRRPRRPRRPRRPRRODODORPRRPRPRWRRPRPRNNRPRRWWONN

1230129




